Quality Heating
INSTRUCTION

PH-01




Description, Assembly and Usage:

Description
No Name QTY
D Base 1pc
©) Flat Head Screw M6 4pcs
©) Main Body 1pc
O Glass Tube 1pc
) Hoop 1pc
®) Screw M6 + Spring washer | 1pc
@ Hopper 1pc
Cover 1pc
©) Viewing Window 1pc
Burner 1pc
a Ash Clean 1pc

13. Fuel:

A Warning:

Assembly and Usage:
1.Put the base in a flat & firm place.
2. Use 4pcs M6 screws + spring washer to fix
the main body to the base.
3. Fixed the hoop on the main body with 1pc
M6 screw.
4. Put some pellet into the hopper.
5. Close the cover and turn it clockwise until
it locked.
6. Put solid alcohol or similar into the burner
and light it up.
7. Put the high-temperature resistant glass
tube through the hoop carefully and put it on
the burner.
8. Clean ashes after a period of use with,
properly tools.
9. N.W: 25kgs (Glass Tube included)
G.W: 27kgs
10. Hopper Capacity: 3.8kgs
11.Pellet usage per hour: 0.8kg/h
12. Product Size: 48*28*168 mm
Wood Pellet

1.Keep away from combustible & flammable

materials while using.

2.Beware of scalding.




Assembly:

Fix base to body

with 4pcs M6 screws

y

Fix hoop to body
with 1pc M6 screw

Put glass tube
through hoop to body

e

"

©)

Cover and turn it

%
./ - clockwise until locked.
=—




